











10.

11.

12.

. CLAMPING FORCE NOT SUFFICIENT AT

MITER ANGLES OTHER THAN 45°.
a. Miter Lock Handle requires Adjustment.

Refer to Adjusting Miter Lock Handle in Adjust-
ments to Compensate for Wear Section.

CLAMPING FORCE NOT SUFFICIENT AT
BEVEL ANGLES OTHER THAN 45°.

a. Bevel Lock Handle Requires adjusting.

Refer to Adjusting Bevel Lock Handle in Adjust-
ments to Compensate for Wear Section.

DEPTH OF CUT VARIES FROM ONE END OF
WORK PIECE TO THE OTHER.

a. Table Top not parallel with Arm.
Refer to Leveling worktable in Step Two
Alignment Procedure Section.
BLADE TENDS TO ADVANCE THROUGH
LUMBER TOO FAST.
a. Dull Blade.
Replace or sharpen blade.
b. Not advancing Saw Blade properly.

Draw Saw Blade across lumber with a slow
and steady pull.

Troubleshooting

4K



MOTOR TROUBLE-SHOOTING CHART

NOTE: Motors used on wood-working tools are
particularly susceptible to the accumuilation of
sawdust and wood chips and should be blown out or
“vacuumed” frequently to prevent interference with
normal motor ventilation.

TROUBLE

PROBABLE CAUSE

SUGGESTED REMEDY

Motor will not run.

. Protector open; circuit

. Reset protector by pushing on red button,

example: a reduction of
10% in voltage causes a
reduction of 19% in
maximum power output
of which the motor is
capable, while a
reduction of 20% in
voltage causes a
reduction of 36% in
maximum power
output.)

power company’s facilities
(in many sections of the
country, demand for
electrical power exceeds
the capacity of existing

generating and distribution

systems.)

broken. located on top of motor (indicated by audible
check).
2. Low voltage. 2. Check power line for proper voltage.
Motor will not run and | 1. Short circuit in line, 1. Inspect line, cord and plug for damaged
fuses “BLOW”, cord or plug. insulation and shorted wires.
2. Short circuit in motor or 2. Inspect all terminals in motor for loose or
loose connections. shorted terminals or worn insulation on wires.
3. Incorrect fuses in power 3. Install correct fuses.
line.
Motor fails to develop 1. Power line overloaded 1. Reduce the line load.
full power. (Power with lights, appliances
output of motor and other motors.
decreases rapidly with |2. Undersize wires or circuit |2. Increase wire sizes, or reduce length of wiring.
decrease in voltage at too long.
motor terminals. For 3. General overloading of 3. Request a voltage check from power company.

Motor overheats.

. Excessive feed rate when

crosscutting or ripping.

. Slow down rate of feed.

do not have sufficient
capacity.

2. Improper cooling. (Air 2. Clean out sawdust to provide normal air
circulation restricted circulation through motor.
through motor due to
sawdust, etc.)
3. Saw blade has "heel”. 3. Refer to Alignment Procedure Section of
manual Step Five.
Motor starts slowly or | 1. Low Voltage - will not trip | 1. Correct low voltage condition.
fails to come up to full starting switch.
speed.
Motor stalls (resulting in| 1. Voltage too low to permit | 1. Correct the low line voltage condition.
blown fuses or tripped motor to reach operating
circuit breakers). speed.
2. Fuses or circuit breakers |2. Replace fuses or circuit breakers with proper
do not have sufficient capacity units.
capacity.
Frequent opening of 1. Motor overloaded. 1. Reduce motor load.
fuses or circuit
breakers. 2. Fuses or circuit breakers |2. Replace fuses or circuit breakers.




maintenance and lubrication

MAINTENANCE

WARNING: FOR YOUR OWN SAFETY, TURN
POWER SWITCH “OFF” AND REMOVE PLUG FROM
POWER SOURCE OUTLET BEFORE MAINTAINING
OR LUBRICATING YOUR SAW.

When you receive your new Craftsman radial saw, it
requires no lubrication. The radial saw has been
partially aligned and all bearings are lubricated and
sealed for life. In time, however, in order to keep your
saw in perfect working order and accurate, it will be
necessary to lubricate and realign. In fact your radial
saw needs more of a cleaning than a lubrication.

Make sure the teeth of the ANTIKICKBACK pawls
(key #9 on p. 59) are always sharp. If they become
dull they must be replaced. With a 1/2 inch wrench or
socket remove the 5/16 hex nut and old pawls.
Reassemble new pawls and spreader to antikickback
bar. Check spreader for proper alignment and correct
if necessary. (Follow procedure on page 26.)

CLEANING

Periodically remove any heavy built-up of sawdust
that may accumulate on the saw. The absorbing
tendency of sawdust will draw lubricants away from
the areas where they are needed. Clean the carriage
bearings and tracking surfaces. If packed sawdust
and grease accumulate repeatedly on carriage bear-
ings and track inspect the wipers (key #4 p. 57) for
wear and replace if necessary. (For access to wipers
see “Swivel lock adjustment” p. 39.)

CAUTION: To avoid motor damage the motor should
be blown out or vacuumed frequently to prevent
sawdust build-up which will interfere with normal
motor ventilation.

LUBRICATION

Your saw is precision built and should be kept
properly lubricated. Before describing the various
points which may periodically require lubrication, IT
IS MORE IMPORTANT TO FIRST MENTION THE
POINTS WHICH SHOULD NOT BE LUBRICATED.

NO LUBRICATION REQUIRED

Do not lubricate the carriage ball bearings or motor
bearings as these are sealed ball bearings and
require no added lubrication. Do not lubricate
between the miter locking rings and the column tube
(keys #5 & 9, p. 53).

PERIODICALLY LUBRICATE THESE POINTS

Use SAE No. 10W-30 automotive engine oil and refer
to parts list for locations. Apply a few drops of oil
along the swivel index pin and the bevel index pin
only if the pins have a tendency to stick. Swivel to
in-rip or out-rip for easy access to the swivel index
pin. Bevel saw to 45° and bevel index pin can be
easily accessed behind the yoke as illustrated.

Lubricate the bearing points where the arm attaches
to the column tube. With a #2 phillips screwdriver
remove two screws and the rear arm cover for access
to these points. Be careful notto get lubricanton the
locking rings as this will adversely affect the miter
locking function.

Lubricate the cam surfaces of the rip fock assembly.

LOCKING RING

Maintenance and

Ar



Alight fitm of uil should be wiped on the face of the
column tube to lubricate the fit between the column
tube and column support. With elevation crank raise
arm to upper mit. Completely coliapse bellows by
pulling down on top flange as illustrated for access
to column tube.

The thread on the elevation shaft assembly can be
lubricated through the oil hole in the center of the
radial arm cap Lubricate ramp on the swivel index
spring.

CAUTION: Excessive oil at any location will attract
airborne dust particles and sawdust.

recommended accessories

ITEM CAT. NO.
Sawblades (10" diameter with
with 5/8" hete). ... ... oo oo See Catalog
Caster ... e 9-22254
Sanding Drum ... .. .o o 9-25246
Drill ChuckandKey ...... ..., 9-2980
Dust Collector. .......... ... ... e See Catalog
MoldingHead Guard 8" .. ............... ... 9-29523
TaperJig ... e 9-3233
Auxiliary Table Cover ................. See Catalog
Miter SQUare ... ... e 89-32056
PinRouter .. ... .. . 9-32765
ExtensionTable ..... ... ... .. .. 9-32787
Satin Cut Dado
T e 9-3257
B e 9-3253
8" Carbide.. ..... ... ... i 9-3264
Standard Cut Dado
B e e 9-32475

The above recommended accessories are current
and were available at the time this manual was
printed.

*NOTE: Thislowerretractable-guard isdesigned to provide
additional protection to the operator in an axial
direction to the sawblade (perpendicular to the
plane of the sawblade).

(a) When NOT in the cut (guards in full down
position (touching the table) and carriage in full
rear position behind fence):

(b) When saw is set up to perform 90° crosscut
operations (sawblade 90° to table surface and
arm in 907 crosscut position).

The lowerretractable guard will NOT provide protec-
tion to the operator, either crosscutting or ripping:

(a) Axially when in the cut, because the inner and
outer guardsride on top of the fence or workpiece
during the cutting operation, exposing the teeth
of the sawblade;

{(b) Radially (in a direction in line with the cutting
teeth),;

(c) Obliquely (at an angle to the guard and saw-
blade), between the axial and radial directions.

48

ITEM CAT.NO
Adjustable Dado
7", 24ToothCarbide ...................... 9-3261
7".32Tooth Carbide . ...... .. ............... 9-3262
7", 16 Tooth Carbide . ............ ... ...... 9-3263
8", 48 Tooth Carbide ... ... ... ... ..... 9-32708
Molding Heads
7".Bitsnotincluded. . ............ ... .. ... 9-3214
7 2T PieceSet. . 9-3217
7", 15 PieceSet.. ... .o 9-3218
Sanding Wheel, 10" ... .. ... . oo L. 9-22723
Blade Stabilizer......... ... . i i, 9-2952
Cabinet Accessories
Shelf e e e 9-22251
OO . e e e e e 9-22252
SDrawer Set ... e e 9-22253
*olower Retractable Guard
(For90° CrosscutOnly).................. 9-29009
Power Tool Know How Handbook ....... See Catalog

oMeets OSHA Requirements as of 8-73

Potential risks of injury may be introduced if the
lower retractable guard is used for other than 90°
crosscut operations, including:

(a) Becomingcaughtorjammed in prior kerfsin the
fence or table;

(b) Giving the operator a false sense of security
when performing miter, bevel, and rip cuts;

(c) Jamming when setting-up, and while operating,
for bevel and compound miter cuts.

(dy Jamming for certain in-rip cuts.

The following warning appears on the Lower Outer
Guard:

r ~
WARNING:
TO AVOID INJURY
SHUT OFF POWER
BEFORE CLEARING A
JAMMED LOWER GUARD




NOTES

49



PARTS LIST FOR CRAFTSMAN 10" RADIAL SAW

MODEL NO. 113.198510

FIGURE 1

50



PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW

MODEL NO. 113.198510

Always order by Part Number - Not by Key Number

FIGURE 1
Key Part Key Part
No. No. Description No. No. Description
1 |STD601103 |*Screw, Pan Rec. 27 1815939 Rail Assembly, L.H.
Type T 10-32 x 3/8 815986 Rail Assembly, R.H.
2 |STD551010 |*Washer, Flat 28 - Yoke and Motor Assembly
13/64 x 17/32 x 1/16 (see Fig. 3)
3 |815857-1 Screw, Hex Washer Hd. 29 — Guard Assembly (see Fig. 6)
3/8-16 x 1-1/2 30 {815856-1 Screw, Hex Wash Hd.
4 1815648 Bearing, Arm 5/16-18 x 1-1/4
5 |815777 Scale, Miter 31 1815980 Bushing
6 [816333-1 *Screw, Pan Rec. Hd. 32 160208 Nut, Push 1/4
Type “TT” 10-32 x 1/2 33 {815774 Rivet 1/4 x 1/2
7 (815778 Indicator, Miter 34 1816114 Cord with Plug
8 — Arm Assembly (see Fig. 5) 35 1815764 Bracket, Pivot
9 — Table Boards Set (see Fig. 7) 36 |802279-8 Bushing
10 1806828-2 *Screw, Pan Cross Ty T 37 1802955-7 Ring, Push-On
1/4-20 x 1-1/4 38 162410 Pin
11 |60128 Washer, 17/64 x 5/8 x 1/32 39 {815869 Cap, Trim L.H.
12 1815797 Screw, Pan Hd. Rec. 40 |STD611010 |*Screw, Pan Rec,
Type AB 1/4 x 1-1/4 Type “B” No. 10 x 1
13 |60074 Screw, Hex Socket Set 41 |STD601103 | *Screw, Pan Rec. Hd.
1/4-20 x 7/8 Type “T” #10-32 x 3/8
14 |37384 Nut, Tee 42 1815753 Cover, Lever
15 815762 Bushing, Rubber 43 (815922 Ledge, Trim
16 1815989 Ciip, “U" 1/4-20 44 815881 Cap, Trim R.H.
17 1STD532512 | *Bolt, Carriage 1/4-20 x 1-1/4 45 815766 Lever, Lock
18 1815834 Bushing, Eccentric 46 — Base and Column Assembly
19 |STD551225 | Lockwasher, External 1/4 (see Fig. 2)
20 |STD541025 |[*Nut, Hex 1/4-20 47 — Cabinet Assembly (see Fig. 8)
21 18159390 Button, Table Slide 48 1815935 Screw Pan Hd. Ty “BT”
22 |STD522506 |*Screw, Hex Hd. 1/4-20 x 5/8 1/4 x1/2
23 [STD551012 |*Washer 17/64 x 9/16 x 1/32 49 |805589-5 Screw, Truss Hd. 1/4-20 x 1/2
24 |STD541425 |*Nut, Lock 1/4-20 50 (815773 Cover, Rear Arm
25 (815832 Rod, Actuator SP5033 Owners Manual (Not Ilis.)
26 (446188 Washer, 17/64 x 3/4 x 1/16 507497 Bag of Loose Parts {(Not llis.)

*Standard Hardware Item may be Purchased Locally.

51

Repair Parts



52

PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

FIGURE 2



PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

Always order by Part Number - Not by Key Number

FIGURE 2 - BASE AND COLUMN ASSEMBLY

Key Part Key Part
No. No. Description No. No. Description
1 1815857-1 Screw, Hex Washer Hd. 21 1STD582050 |[*Ring, Retaining 1/2
3/8-16 x 1-1/2 22 1815699 Shaft, Elevating Crank
2 1815649 Bearing, Arm 23 |STD511105 |*Screw, Pan Hd. 10-32 x 1/2
3 (141594-31 *Screw, Socket Hd. Cap 24 |STD551210 |*Lockwasher, External #10
1/4-20 x 1-1/4 25 |815707 Handwheel
4 |815774 Rivet, 1/4 x 1/2 26 |804182 *Ring, Retaining
5 815702 Lock Assembly 27 {9416187 Screw, Hex Hd. Ty “T"
6 ]60208 Nut, Push 1/4 5/16-18 x 3/4
7 1815763 Latch Arm 28 |STD551031 |*Washer, 21/64 x 3/4 x 1/16
8 815992 Screw, Soc. Hd. 29 |STD551131 |*Lockwasher, External 5/16
Ty TT 1/4-20 x 5/8 30 |STD541031 |*Nut, Hex 5/16-18
9 1815672 Tube 31 1815646-2 Base Assembly
10 1330751 Fastener 32 |805049-1 Key, Square 1/8 x 3/8
11 {815754 Bellows, Tube 33 139711 Washer, Keyed
12 815770 Gib, Column Tube 34 1STD541450 |*Nut, Lock 1/2-13
13 |60531 Screw, Locking Set 1/4-20 35 |63615 Gear, Bevel
14 1815690 Support, Column Tube 36 [815700 Shaft, Elevating
15 |STD581043 | *Ring, Retaining 7/16 37 |815771 Nut, Elevation
16 (63500 Washer, Thrust 38 |815864 Cover, Column Support
502 x .927 x .031 39 816102 Plug
17 163618 Gear, Pinion 40 {815273 Screw, Truss Rec. Hd.
18 {63614 Bearing Lift Shaft 1/4-20 x 1/2
19 1STD523106 |*Screw, Hex Hd. 41 13540 Wrench, Arbor
5/16-18 x 5/8 42 163062 Wrench, Shaft
20 1815772 Bushing, Elevation

"Standard Hardware ltem may be Purchased Locally.

53

Renair Parte



PARTS LIST FOR CRAFTSMAN 10" RADIAL SAW
MODEL NO. 113.198510

FIGURE 3

54



PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

Always order by Part Number - Not by Key Number
FIGURE 3 - YOKE AND MOTOR ASSEMBLY

Key Part Key Part

No. No. Description No. No. Description
1 (815803 Cap, Motor Support 18 (815685 Cover, Yoke

2 |810214-2 Screw, Low Hd., 19 1815788 Indicator, Bevel

Cap 1/4-20 x 5/8 20 |815686 Knob, Bevel Lock

3 |STD551225 |*Lockwasher, Internal 1/4 21 1808380-2 Screw, Pan Hd.,

4 |STD551025 |*Washer, 17/64 x 9/16 x 1/16 Plastite No. 8 x 3/8
5 |816263 eMotor 22 |STD600803 |*Screw, Pan Hd.

6 — Yoke Assembly (see Figure 4) 8-32 x 3/8

7 1808380-6 Screw, Pan Hd., 23 1815676 Shaft Support

Plastite No. 8 x 1 24 1455734 Pin, Roll 1/8 x 3/4

8 1815682 Cover, Handle 25 |815674 Plate, Adjustment

9 (815683 Handle 26 1815673 Plate, Index

10 1815776 Grip 27 1STD541450 |*Nut Lock 1/2-13

11 1815678 Washer, Shaft 28 162498 Collar, Blade

12 1815679-1 Pin, Index 29 19-32668 {Blade, Saw

13 {805561-10 Washer, .505 x 7/8 x 1/16 30 |30495 Nut, Shaft

14 |815791 Spring, Bevel 31 [9420474 Screw, Hex Hd. Ty “T"
15 |815677 Lever, Bevel Lock 10-32 x 1/2

16 |815813 *Nut, Square 1/2-13 32 (815800 Scale, Bevel

17 1815836 Wedge, Bevel Spring

*Standard Hardware ltem may be Purchased Locally.

tStock Item may be Secured Through the Hardware Department of Most Sears Retail or Catalog Order
Houses.

®Any attempt to repair this motor may result in unit misalignment and create a HAZARD unless repairisdone
by a qualified service technician. Do not loosen the three screws holding the motor support to the motor. This
assembly is factory aligned. Repair service is available at your nearest Sears Store.

55

Renair Parts



35

56

PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

14

FIGURE 4



PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

Always order by Part Number - Not by Key Number

FIGURE 4 - YOKE ASSEMBLY

Key Part Key Part
No. No. Description No. No. Description
1 1810214-3 Screw, Low Hd. 22 |STD541231 |[*Nut, Hex Jam 5/16-18
Cap 5/16-18 x 7/8 23 [STD551131 |*Lockwasher, External 5/16
2 |STD315485 |*Bearing, Ball .3150 I.D. 24 1815691 Ring, Yoke Index
3 |STD551031 [*Washer, 21/64 x 5/8 x 1/32 25 |STD551012 |*Washer, 17/64 x 7/16 x 1/32
4 1815808 Wiper, Track 26 (815798 Lockwasher, High Collar 1/4
5 1815805 Support Indicator 27 1810214-2 Screw, Low Hd.,
6 815806 indicator Rip Cap 1/4-20 x 5/8
7 1159572-98 Screw, Hex Wash 28 |815645 Yoke
Ty “T” 8-32 x 1/4 29 1815681 Knob, Swivel Lock
8 1815689 Carriage 30 |STD510803 |*Screw, Pan Rec. Hd.
9 |STD551062 |*Washer, .630 x 1-1/8 x 3/32 8-32 x 3/8
10 1815817 Nut, Sq. Lock 31 1815849 Lever, Swivel
11 1STD541462 |*Nut, Lock 5/8-11 32 1109529 Nut, Square 5/8-11
12 |62636 Nut, Sq. 1/4-20 33 |815679 Pin, Index
13 [815693 Bracket, Rip Lock 34 [815680 Spring, Swivel
14 |1STD541425 |[*Nut, Lock 1/4-20 35 {9420474 Screw, Hex Type “T”
15 273229 Screw, Hex Hd. 10-32 x 3/8
Type “T" 1/4-20 x 1/2 36 |815694 Stud, Yoke Clamp
16 |816497 Spring, Rip Lock 37 |STD551031 | Washer, 21/64 x 3/4 x 1/16
17 1815671 Cam, Rip Lock 38 163777 Bearing, Carriage
18 |815804 Knob, Rip Lock 39 {60438 Washer, No. 2 Carriage
19 815692 Lever, Rip Lock Bearing
20 [STD532507 |*Bolt, Carriage 1/4-20 x 3/4 40 1815807 Screw, Eccentric
21 1808380-2 Screw, Pan Hd.,
Plastite No. 8 x 3/8

*Standard Hardware Item may be Purchased Locally.




PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

Always order by Part Number - Not by Key Number

FIGURE 5 - ARM ASSEMBLY

Key Part Key Part
No. No. Description No. No. Description
1 1815688 Arm, Radial 13 8156775 Switch, Locking
2 1815809 Cable 14 |815863 Key, Switch
3 |815774 Rivet, 1/4 x 1/2 15 |815976 Bezel, Switch
4 |815790 Actuator Assembly 16 815938 Pad, Guard
5 |STD601103 |*Screw, Pan Rec. 17 1815786 Label, Trim L.H.
Type “T" 10-32 x 3/8 18 |816178 Sleeve, Rubber
6 815703 Knob, Miter Lock 19 1815867 Spring, Compression
7 1815856 Screw, Hex Washer Hd. 20 |815708 Spring, Miter Lock
5/16-18 x 3/4 21 1815868 Relief, Strain
8 (815779 Bushing 22 |37818 Relief, Strain
9 |815716 Trim, Arm 23 |815670 Arm, Carriage Support
10 |815704 Housing, Switch 24 160419 Screw, Pan Rec. Hd.
11 |STD551208 |*Lockwasher, Internal #8 Plastite #8 x 1/2
12 |STD600803 |*Screw, Pan Rec. Hd. 25 |60208 Push Nut, 1/4
Type “T” 8-32 x 3/8 26 |815785 Label, Trim R.H.

“Standard Hardware Item may be Purchased Locally.

58




PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

Always order by Part Number - Not by Key Number
FIGURE 6 - GUARD ASSEMBLY

Key Part Key Part

No. No. Description No. No. Description
1 816264-1 Guard 10 |STD581050 |*Ring, Retaining
2 (120399 *Nut, Square 5/16-18 11 163270 Spreader
3 |63258 Elbow, Dust 12 |816341 Bearing (Includes Key #10)
4 163541 Bar, Anti-Kickback 13 160435 Grip
5 (815816 Guide, Anti-Kickback 14 1816070 Screw, Guard Clamp
6 |STD551010 |*Washer, 13/64 x 5/8 x 1/32 15 |166785-3 Screw, Wing 5/16-18 x 2-3/4
7 |STD601103 |*Screw, Pan Hd. 16 |63538 Clamp, Guard

Type “T" 10-32 x 3/8 17 |STD510805 [*Screw, Pan Hd. 8-32 x 1/2

8 |STD541231 |*Nut, Hex Jam 5/6-18 18 |STD551208 |*Lockwasher, External No. 8
9 (815815 Pawl 19 [STD541008 |*Nut, Hex 8-32

*Standard Hardware Item may be Purchased Locally.

59

Repair Parts



PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

Always order by Part Number - Not by Key Number
FIGURE 7 - TABLE ASSEMBLY

3
4
Key Part
No. No. Description
1 1815757 Table, Rear
2 |815755 Table Spacer
3 815758 Fence, Rip
4 815756 2 Table, Front
*Standard Hardware Item may be Purchased Locally.
FIGURE 8 - DRAWER ASSEMBLIES 3", 6", 10"
Key Part
No. No. Description
1 1815912 Drawer Assembly, 3"
815917 Drawer Assembly, 6"
815919 Drawer Assembly, 10"
2 |330751 Fastener
3 815923 Drawer Front, 3"
815901 Drawer Front, 6"
815902 Drawer Front, 10"

*Standard Hardware ltem may be Purchased Locally.




PARTS LIST FOR CRAFTSMAN 10” RADIAL SAW
MODEL NO. 113.198510

Always order by Part Number - Not by Key Number

FIGURE 9 - CABINET ASSEMBLY

61In., 10 In. (See Fig. 8)

Key Part Key Part
No. No. Description No. No. Description
1 [805589-5 Screw, Truss Hd. 1/4-20 x 1/2 16 1815942 Stiffener, Shelf Front
2 1815898 Skirt 44" 17 (815993 Support, Caster
3 |STD551225 |*Lockwasher, External 1/4 18 1815889 Shelf, Lower 44"
4 |STD541025 |*Nut, Hex 1/4-20 19 816336 Stiffener, Shelf Rear
5 1815892 Support, Center Rear 20 1815890 Bracket, Stand Slide
6 (815893 Support, Upper 21 1815888 Bracket, Center Slide
7 1815891 Support, Lower 22 |STD541250 |*Nut, Jam Hex 1/2 x 13
8 1815886 Support, Front Center 23 815905 Panel, Side L.H.
9 1815906 Panel, Side R.H. 24 (815941 Spacer
10 1815933 Catch, Magnetic 25 1803835 Foot, Leveling
11 1815934 Hinge, Door 26 1815991 Support, Under
12 1815882 Door, Cabinet 27 1816111 Cover
13 [{816274-1 Screw, Pan Hd. Plastite 28 |STD600603 |*Screw, Pan Hd. Ty T
10-10 x 1/2 6-32 x 3/8
14 816274 Screw, Pan Hd. Plastite — 507530 Bag of Loose Parts (Not llis.)
6-10x 1/2 — |507564 Bag of Loose Parts (Not llis.)
15 Drawer Assemblies 3 In_,

*Standard Hardware Item may be Purchased Locally.

N
-

Repair Parts



NOTES

62



NOTES




-
SEARS

owners
manual

SERVICE

MODEL NO.
113.198510

10" RADIAL SAW
WITH 44" CABINET
3 DRAWERS AND
1 DOOR

HOW TO ORDER
REPAIR PARTS

\_

J

\-

10-INCH RADIAL SAW

Now that you have purchased your 10-inch radial saw, should
a need ever exist for repair parts or service, simply contact any
Sears Service Center and most Searrs, Roebuck and Co. stores. Be
sure fo provide all pertinent facts when you call or visif.

The model number of your 10-inch radial saw will be found ona
plate attached to your saw, on the backside of the base.

WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE FOLLOWING
INFORMATION:

PART NUMBER PART DESCRIPTION
MODEL NUMBER NAME OF ITEM
113.198510 10-INCH RADIAL SAW

All parts listed may e ordered from any Sears Service Center
and most Sears stores. If the parts you need are not stfocked
locally, your order will be electronically fransmitted fo a Sears
Repair Parts Distribution Center for handling.

/

Sold by SEARS, ROEBUCK AND CO., Chicago, IL. 60684 USA.
Form No. SP5033-1 Printed in USA 1/87

Part No. SP5033





